



37+ YEARS OF TRUSTED HEALTHCARE MANUFACTURING

FROM MOLECULE TO MARKET ONE PARTNER FOR ALL YOUR NEEDS

Tablet | Capsules | Injectables | Liquids | Ointments

WHO-GMP PHARMACEUTICAL USFDA FOR NUTRACEUTICALS

- | | | | |
|--|--|--|--|
|  Exporting to 40 + Countries |  350+ Brands with Dossiers & COPP |  Focus on Long-Term Partnerships |  End-to-end support from development to commercialization |
|  Global Regulatory Support |  Fast Product Launch Support |  Strong supply chain and sourcing network | |
|  Customized Products on Demand |  Awarded the Most Prestigious Brand in Asia (2018–2019) | | |

www.vaishalipharma.com

We at Vaishali Pharma have been providing services for the last 40 years. We began with the API business and, with steady growth, successfully entered into finished formulations. We are also proud to share that Vaishali Pharma Ltd has acquired Kesar Pharma Ltd, a manufacturing facility that has significantly enhanced our production capabilities.

Vaishali Pharma Limited has established itself as a trusted one-stop pharmaceutical partner for global importers, distributors, and healthcare organizations across more than 45 countries. We provide the best deals across various categories, including formulations, nutraceuticals, surgical products, and a wide range of healthcare solutions.

Our expertise is also reflected in our extensive worldwide marketing network, which has been built through partnerships with leading pharmaceutical marketing specialists in the industry

Global Certifications



Nigeria



Kenya



Ivory Coast



Ghana



Uganda



D R Congo



Tajikistan



Cambodia



Myanmar



Yemen



Afghanistan

Export Countries



Azerbaijan



Kazakhstan



Kyrgyzstan



Turkmenistan



Uzbekistan



Armenia



Russia



Singapore



Philippines



Thailand



Sri Lanka



Costa Rica



Nicaragua



Panama



Guatemala



Ecuador



Brazil



Peru



Georgia



Kuwait



Oman



UAE



Iraq



Iran



Lebanon



Jordan



Cameroon



Tanzania



Mozambique



Botswana



Ethiopia



Angola



Lesotho



Sudan



Ivory Coast



Burkina Faso



Papua New Guinea



Fiji



Zimbabwe



Madagascar



Morocco



Guinea Bissau

These products are developed with successful Bioequivalence studies and meet the required regulatory standard

-
- Nifedipine 20mg Tablet
 - Carbamazepine 200mg Tablet
 - Meloxicam 15mg Tablet
 - Losartan 50mg Tablet
 - Losartan 50mg, 100mg + Hydrochlorothiazide 12.5mg, 25mg Tablet
 - Metformin 500mg, 750mg, 850mg, 1000mg SR Tablet
 - Tamsulosin 0.4mg + Dutasteride 0.5mg Tablet in capsule
 - Artemether 20mg + Lumefantrine 120mg Tablet
 - Azithromycin 200mg/5ml Suspension
 - Azithromycin 250mg, 500mg Tablet
 - Haloperidol 5mg, 10mg Tablet
 - Sildenafil 25mg, 50mg, 100mg Tablet

TABLETS**ANTI INFLAMMATORY**

- Aceclofenac 100mg + Paracetamol 500mg
- Aceclofenac 100mg + Paracetamol 325mg + Chlorzoxazone 250mg
- Aceclofenac 100mg + Paracetamol 500mg + Serratiopeptidase 15mg
- Aceclofenac 100mg
- Diclofenac 100mg
- Diclofenac Pot.50mg + Paracetamol 325mg
- Diclofenac Pot.50 mg Film Coat, Sugar Coat
- Diclofenac pot. 50mg + Serratiopeptidase 10mg
- Diclofenac Sodi. 25mg, 50mg
- Diclofenac Sodi. 50mg + Paracetamol 500mg
- Dicyclomine 20mg + Paracetamol 500mg
- Diclofenac Sodi. 50mg + Paracetamol 32mg + Caffeine 30mg
- Etoricoxib 60mg, 90mg,120mg
- Ibuprofen 200mg, 400mg, 600mg, 800mg
- Nimesulide 100 mg + Paracetamol 500mg
- Nimesulide 100mg
- Paracetamol 500mg
- Tramadol 50mg + Paracetamol 325mg
- Chlorzoxazone 500 mg + Paracetamol 500mg + Diclofenac Pot. 50mg

ANTIMALARIAL

- Artemether 20mg + Lumefantrine 120mg 40mg/240mg, 80mg/ 80mg
- Primaquine Phosphate 7.5mg
- Quinine Sulfate 300mg
- Dihydroartemisinin 32mg + Piperazine Phosphate 320mg + Trimethoprim 90mg
- Sulfadoxine 500mg + Pyrimethamine 25mg

ANTIBIOTIC

- Amoxicillin + Pot. Clavulanate 625mg
- Azithromycin 250mg, 500mg
- Ciprofloxacin 500mg + Tinidazole 600mg
- Ciprofloxacin 500mg
- Clarithromycin 250mg, 500mg
- Norfloxacin 400mg
- Ofloxacin 200mg + Ornidazole 500mg
- Ofloxacin 200mg, 400mg
- Roxithromycin 150mg
- Levofloxacin 250mg, 500mg
- Sulfamethoxazole 400mg + Trimethoprim 80mg

ANTI ULCERS ANTACIDS

- Famotidine 20mg,40mg
- Misoprostol 200mcg
- Omeprazole 20mg + Domperidone 10mg
- Pantoprazole 20mg, 40mg
- Rabeprazole 20mg, 40mg
- Esomeprazole 20mg, 40mg
- Lansoprazole 30mg, 60mg
- Cimetidine 200mg

CARDIOVASCULAR

- Furosemide 40mg
- Nifedipine 20mg (SR)
- Telmisartan 40mg HCTZ 12.5mg
- Atenolol 100mg
- Atenolol 100mg, 50mg + HCTZ 25mg
- Atorvastatin 5mg,10mg
- Lisinopril 5mg Amlodipine 5mg
- Lisinopril 20mg
- Loratadine 10mg
- Losartan Pot. 50mg + Amlodipine 5mg

TABLETS

- Losartan Pot. 50mg, 100mg
- Losartan Pot. 50mg + HCTZ 12.5mg
- Amlodipine Besylate 5mg, 10mg
- Telmisartan 40mg + HCTZ 12.5mg
- Rosuvastatin 10mg, 20mg
- Clopidogrel 75mg, 50mg
- Clopidogrel 75mg + Aspirin 75mg
- Methyldopa 250mg

ANTIDIABETIC

- Metformin 500mg, 1000mg (SR)
- Dapagliflozin 5mg, 10mg
- Dapagliflozin 5mg + Metformin 850mg, 1000mg
- Empagliflozin 10mg, 25mg
- Thiazolidinediones 15mg, 30mg, 45mg
- Pioglitazone 7.5mg, 15mg, 30mg
- Semaglutide 4mg, 7mg, 14mg
- Sacubitril 24mg + Valsartan 26mg
- Telmisartan 40mg + Amlodipine
- Sitagliptin 50mg, 100mg + metformin 500mg, 1000mg
- Glipizide 5mg, 10mg
- Glimepiride 2mg + Metformin 500mg
- Sitagliptin 50mg + Metformin 500mg
- Vildagliptin 50mg + Metformin HCL 500mg
- Apixaban 2.5mg, 5mg
- Aspirin 75mg

ANTIHISTAMINE

- Cetirizine 4mg, 10mg
- Fexofenadine HCL 120mg
- Chlorphenamine 4mg
- Levocetirizine HCL 5mg + Montelukast 10mg
- Levocetirizine 5mg
- Cyproheptadine HCL 4mg
- Montelukast Sodi. 10mg

COUGH AND COLD PREPARATIONS

- Paracetamol 325mg + Guaifenesin 100mg + Ambroxol 30mg + Phenylephrine HCL 10mg + CPM 2mg
- Paracetamol 500mg + CPM 2mg + Caffeine 15mg + Phenylephrine 5mg
- Paracetamol 325mg + Phenylephrine HCL 5mg + Levocetirizine HCL 2.5mg + Caffeine 30mg
- Salbutamol 2mg, 4mg
- Theophylline 100mg + Salbutamol 2mg
- Dextromethorphan 10mg + Guaifenesin 100mg + Bromhexine HCL 8mg + CPM Maleate 2mg
- Aminophylline 100mg
- Bromhexine 8mg

CORTICOSTEROID

- Prednisolone 5mg, 20mg
- Dexamethasone 0.5mg

ANTI-PARASITIC AGENTS

- Albendazole 400mg + Ivermectin 12mg
- Albendazole 200mg, 400mg (Chewable Tab)

ANTIFUNGAL

- Fluconazole 150mg, 200mg
- Ketoconazole 200mg
- Clotrimazole Vaginal 500mg
- Nystatin 500000 IU
- Secnidazole 500mg
- Mebendazole 100mg, 500mg

TABLETS**ANTIBACTERIAL AGENT**

- Tinidazole 500mg
- Trimethoprim 80mg + Sulfamethoxazole 400mg
- Ofloxacin 200mg + Ornidazole 500mg

ANTICONVULSANTS, ANTIPARKINSON

- Pregabalin 75mg + Methylcobalamine 150mcg + Nortriptyline 10mg
- Gabapentin 400mg + Nortriptyline 10mg
- Methylcobalamine 500mg + Gabapentin 300mg
- Carbamazepine 5mg, 200mg, 400mg
- Carbidopa levodopa 275mg

BENIGN PROSTATIC HYPERPLASIA

- Tamsulosin HCL 0.4mg
- Dutasteride 0.5mg
- Tamsulosin 0.4mg + Dutasteride 0.5mg

ERECTILE DYSFUNCTION

- Sildenafil 25mg, 50mg, 100mg
- Tadalafil 5mg, 10mg, 20mg

ANTIEMETIC

- Metoclopramide 10mg
- Promethazine Teoclate 25mg
- Ondansetron 4mg, 8mg

NUTRITIONAL SUPPLEMENT, ADSORBENT, LAXATIVE

- Multivitamin
- Zinc Sulfate Monohydrate 20mg
- Activated Charcoal 250mg
- Bisacodyl 5mg

GYNEC

- Folic Acid 5mg
- Ferrous Ascorbate 100mg & Folic Acid 1.5mg
- Doxylamine 10mg + Vitamin B6 Pyridoxine 10mg
- Cyproterone 2mg + Ethinyl Estradiol 0.035mg
- Ethinyl Estradiol 0.035mg
- Myo-Inositol 550mg + D-Chiro Inositol 13.8mg + Metformin 500mg + L-Methyl Folate Calcium 0.5mg + Methylcobalamine 750mcg

ANTISPASMODIC, ANTIDIARRHEAL AGENT, ALKALINIZER

- Hyoscine Butylbromide 10mg
- Loperamide HCL 2mg
- Pot. Citrate 1080mg

MIGRAINE, HORMONE THERAPY, ANTI HYPERTHYROIDISM

- Sumatriptan Succinate 25mg, 50mg, 100mg
- Progesterone 200mg, 300mg, 400mg (SR)
- Carbimazole 5mg, 10mg

ANTI GOUT, ENZYMATIC, TREAT ALCOHOL ADDICTION

- Colchicine 0.5mg
- Finasteride 5mg
- Disulfiram 250mg, 400mg

CAPSULES

ANTI ULCERS / ANTACIDS

- Esomeprazole 40mg + Itopride 150mg
- Esomeprazole 40mg + Levosulpiride 75mg
- Omeprazole 20mg, 40mg
- Lansoprazole 30mg, 60mg
- Rabeprazole 20mg + Domperidone 30mg

ANTIBIOTIC

- Amoxicillin 250mg, 500 mg
- Ampicillin 250mg + Cloxacillin 250mg
- Amoxicillin 250mg + Flucloxacillin 250mg
- Flucloxacillin 250mg, 500mg
- Cefadroxil 500mg
- Cefalexin 250mg, 500mg
- Cefdinir 300mg
- Clindamycin Hydrochloride 150mg, 300mg
- Cefixime 100mg, 200mg, 400mg

BENIGN PROSTATIC HYPERPLASIA

- Tamsulosin HCL+ 0.4mg Finasteride 5mg
- Tamsulosin HCL+ 0.4mg Dutasteride 0.5mg

ANTI INFLAMMATORY

- Piroxicam 10mg, 20mg
- Celecoxib 100mg, 200mg, 400mg

ANTIFUNGAL

- Itraconazole 100mg, 200mg
- Fluconazole 50mg, 150mg, 200mg

ANTI INFLAMMATORY, MUSCLE RELAXANT

- Tramadol 50mg, 100mg
- Thiocolchicoside 4mg, 8mg

ANTI-OBESITY, ANTIEMETIC

- Orlistat 60mg, 120mg
- Aprepitant 80mg

ANTICOAGULANT

- Aspirin 75mg, 150mg + Clopidogrel 75mg

ANTI CONVULSANTS

- Gabapentin 300mg, 400mg
- Phenytoin Sodi. 100mg

HORMONE THERAPY

- Progesterone 100mg, 200mg, 400mg soft gel

SYRUPS AND DRY SYRUPS

SYRUPS

- Ambroxol HCL 15mg + Cetirizine 2.5mg
- Ambroxol HCL 15mg + Terbutaline Sulphate 1.25mg + Guaifenesin 50mg
- Ambroxol HCL 30mg + Guaifenesin 50mg + Salbutamol 1mg
- Ambroxol Syrup 30mg/5ml
- Dextromethorphan 15mg + Phenylephrine HCL 5mg + Chlorpheniramine 2mg
- Dextromethorphan Hbr 10mg + Ambroxol HCL 15mg + Cetirizine HCL 5mg
- Dextromethorphan HBr 10mg + Chlorpheniramine Maleate 2mg + Phenylephrine HCL 5mg + Guaifenesin 50mg
- Levosalbutamol Sulphate 1mg + Ambroxol HCL 30mg + Guaifenesin 50mg
- Cetirizine 5mg/5ml
- Cetirizine HCL 2.5mg + Paracetamol 125mg + Phenylephrine HCL 2.5mg + Zinc Gluconate 7.5mg
- Chlorphenamine Oral 2mg/5ml
- Cyproheptadine HCL 2mg
- Magnesium Trisilicate 250mg + Activated Dimethicone 125mg + Cyproheptadine Lysine & Vitamins
- Paracetamol 250mg + Phenylephrine HCL 5mg + CPM 2mg
- Ofloxacin 50mg & Metronidazole Benzoate 100mg
- Ferric Ammonium Citrate 250mg + Elemental Iron 50mg + Vit B12 5mcg + Folic Acid 0.5mg + Sorbital Solution 1.5gm
- Calcium Carbonate 375mg + Cholecalciferol Vit.D3 125 IU, 625mg + Vitamin D3 125 I.U.
- Multivitamins Syrup
- Protein Hydrolysate 20 % 400 mg + Ferric Ammonium Citrate 25mg

- Sodi. Alginate 500mg + Pot. Carbonate 100mg
- Vitamin B Complex
- Vitamin C 40mg + Vitamin D3 200 IU + Vitamin B3 10mg
- Iron Tonic with Folic Acid and Vitamin
- L-Lysine Mono Hydrochloride 25 mg + Niacinamide 4mg + D-Panthenol 0.40mg + Pyridoxine HCL 0.25mg + Folic Acid 50mcg + D-Panthenol 0.40mg + Pyridoxine HCL 0.25mg + Folic Acid 50mcg + Vita. B12 0.15mg + Zinc Sulfate Monohydrate 11mg + Carbohydrate 2.0gm
- Iron Hydroxide Polymaltose Complex and Folic Acid
- Amodiaquine 50mg
- Benzyl benzoate 25%
- Carbocysteine 2% & 5%

DRY SYRUPS

- Cefixime Trihydrate 50mg, 100mg
- Cefixime Trihydrate 500mg + Pot. Clavulanate 31.25mg
- Cefpodoxime Proxetil 50mg, 100mg
- Cefpodoxime Proxetil 50mg, 100mg + Pot. Clavulanate 31.25mg, 62.5mg
- Cefuroxime Axetil 125mg
- Amoxicillin 200mg, 400mg + Pot. Clavulanate 28.5mg, 57mg
- Cefixime Trihydrate 50mg + Ofloxacin 50mg

SYRUPS

SUSPENSION

- Albendazole Oral 400mg/10ml Suspension
- Azithromycin Oral 100mg/5ml Suspension
- Co-trimoxazole 40mg Suspension
- Erythromycin Estolate 250mg Suspension
- Ibuprofen 100mg, 200mg Suspension
- Loratadine 5mg/5ml Suspension
- Magaldrate 400mg & Simethicone 20mg Suspension
- Mebendazole 100mg + Vit A 1000 IU + Vit B1 1.5mg + Vit B2 1.5mg + Vit B12 2.5mcg Suspension
- Mefenamic Acid 50mg/100mg & Paracetamol 125mg Suspension
- Metronidazole 100mg + Furazolidone 30mg Suspension
- Metronidazole 125mg, 200mg Suspension
- Metronidazole 250mg/5ml Suspension
- Montelukast 4mg & Levocetirizine Dihydrochloride 2.5mg Suspension
- Norfloxacin 100mg & Metronidazole 125mg Suspension
- Ofloxacin 50mg + Ornidazole 125mg Suspension
- Ofloxacin 50mg Suspension
- Paracetamol 125mg/5ml Suspension
- Quinine Sulphate 50mg/5ml Suspension
- Magnesium Hydroxide 250mg + Aluminium Hydroxide 200mg Suspension
- Sucralfate 1gm/5ml, 10ml Suspension
- Rifampicin 100mg/5ml Suspension
- Chloramphenicol Palmitate 125mg Suspension
- Domperidone 5mg Suspension
- Aluminium Hydroxide 830mg + Magnesium Hydroxide 185mg + Simeticone 50mg Suspension
- Ibuprofen 100mg & Paracetamol 125mg/162.5mg Suspension
- Nystatin 10,000 I.U. Suspension

CREAMS AND OINTMENT

CREAMS

- Beclomethasone 0.025% w/w Cream
- Beclometasone Dipropionate 0.05 % w/w + Gentamicin Sulfate 0.1% w/w Cream
- Beclomethasone Dipropionate 0.025% w/w + Clotrimazole 1% w/w Cream
- Ciprofloxacin 0.5% w/w + Flucocinolone Acetonide 0.025% w/w + Clotrimazole Cream 1% w/w
- Clobetasol Propionate 0.05% w/w + Miconazole Nitrate 2% w/w Cream
- Clobetasole Propionate 0.05% w/w Neomycin Sulphate 0.5% w/w + Miconazole Nitrate 2% w/w Cream
- Clobetasole Propionate 0.05 % w/w Cream
- Clotrimazole 1% w/w + Beclomethasone Dipropionate 0.025 % w/w + Neomycin sulphate 0.5 % w/w Cream
- Clotrimazole 1 % w/w + Betamethasone 0.025% w/w + Gentamicin 0.5% w/w Cream
- Clotrimazole 1 % w/w Cream
- Fusidic Acid 2% w/w + Beclomethasone Dipropionate 0.1% w/w Cream
- Ketoconazole 2% Cream
- Ketoconazole 2% w/w + Clobetasol Propionate 0.05% w/w + Neomycin Sulfate 0.5% w/w Cream
- Luliconazole 1% w/w Cream
- Mometasone Furoate 0.1% Cream
- Podophyllin 0.15 % w/w Cream
- Sulfur Ointment 10% Cream

OINTMENT

- Povidone Iodine 5 % w/w + Ornidazole 1% w/w Ointment
- Povidone Iodine 5% w/w + Metronidazole 1% w/w Ointment
- Povidone Iodine 5% w/w Ointment
- Nimesulide 1% Gel
- Diclofenac 1 % Gel
- Diclofenac diethylamine 1.16% w/w + Methyl Salicylate 10.0% w/w + Linseed oil 3.0% w/w + Menthol 2.0% w/w Gel
- Diclofenac Sodi. 1, Linseed Oil 3, Methyl Salic 10, Menthol 2, Benzyl Alcohol 1 w/w Gel

INJECTIONS

ANTIBIOTIC

- Amikacin Injection 50mg/ml, 250mg/ml, 100mg/2ml, 500mg/2ml
- Azithromycin Injection 500mg/Vial
- Clindamycin Injection 150mg, 300mg, 600mg/ml
- Doripenem Injection 250mg, 500mg/ml
- Fosfomycin Sodi. Injection 4gm/Vial
- Gentamicin Sulfate Injection 40mg/ml, 80mg/2ml
- Lincomycin Injection 300mg/ml
- Phenylephrine HCL Injection 10mg/ml
- Tigecycline Injection 50mg/Vial
- Tobramycin Injection 80mg/Vial

ANTIMALARIAL

- Artemether Injection 20mg/ml, 40mg/ml, 80mg/ml
- Chloroquine Phosphate Injection 40mg/ml
- Quinine Dihydrochloride Injection 300mg/ml

MUSCLE RELAXANT

- Atracurium Besylate Injection 10mg/ml
- Atropine sulphate injection 0.6mg/ml, 1mg/ml
- Cis Atracurium Besylate Injection 2mg/ml
- Drotaverine HCL Injection 20mg/ml
- Orphenadrine Citrate Injection 30mg/ml
- Papaverine HCL Injection 30mg/ml
- Rocuronium Bromide Injection 10mg/ml
- Succinylcholine/Suxamethonium Chloride Injection 20mg/ml
- Thiocolchicoside Injection 4mg/ml
- Sugammadex Injection 100mg/ml

ANTI-INFLAMMATORY

- Dexamethasone Injection 20mg 4mg/ml
- Piroxicam Injection 20mg/ml
- Meloxicam Injection 10mg/ml
- Analgin Injection 2.5gm/5ml

- Dexketoprofen Injection 25mg/ml
- Diclofenac Sodi. Injection 25mg/ml, 75mg/3ml
- Ketoprofen Injection 50mg/ml
- Ketorolac Tromethamine Injection 30mg/ml
- Paracetamol Injection 150mg/ml, 500mg/5ml, 600mg/4ml
- Nefopam HCL Injection 10mg/ml

NUTRITIONAL SUPPLEMENT

- Alpha lipoic Acid Injection 25mg/ml
- Ascorbic Acid Injection (Vit C) 100mg/ml, 250mg/Vial, 500mg/Vial
- Calcitriol Injection 1mcg/ml
- Calcium Chloride 0.1 Injection
- Cholecalciferol (Vit D3) Injection 3Lac IU 7.5mg/ml, 6Lac IU 15mg/ml
- L-Ornithine-L-Aspartate Injection 500mg/ml
- Methylcobalamin (B12) Injection 1000 mcg/ml
- Phytomenadione (Vitamin K1) Injection 1mg/ml, 10mg/ml
- Pyridoxine (Vitamin B6) Injection 50mg/ml
- Polymyxin B Injection 500,000 IU/Vial, 750,000 IU/Vial
- Thiamine (Vitamin B1) Injection 50mg/ml, 100mg/ml
- Vitamin B Complex Injection B1, B2, B3, B5, B6, B12
- Vitamin D3 (Cholecalciferol) Injection 300,000 IU/ 1ml, 600,000 IU/ 2ml
- Voriconazole Injection 200mg/Vial
- Xanthinol Nicotinate (Vitamin B3), Injection 150mg/ml
- Zinc Sulfate Injection 1mg/ml

ELECTROLYTE

- Sodi. Bicarbonate Injection 5%, 0.3%, 8.4%, 0.9% w/v

INJECTIONS

ANTIPSYCHOTIC

- Chlorpromazine Injection 25mg/ml
- Dexmedetomidine Injection 100mcg/ml
- Diazepam Injection 5mg/ml
- Droperidol Injection 2.5mg/ml
- Fluphenazine Decanoate Injection 25mg/ml
- Haloperidol Decanoate Injection 50mg/ml, 100mg/ml
- Lorazepam Injection 2mg/ml
- Midazolam Injection 1mg/ml, 5mg/ml
- Phenobarbital Injection 200mg/ml

CNS STIMULANT

- Caffeine Citrate Injection 20mg/ml
- Edaravone Injection 1.5mg/ml
- Fentanyl Citrate Injection 50mcg/ml,
- Meperidine Pethidine Hydrochloride Injection 50mg/ml

ANTICONVULSANT

- Levetiracetam Injection 100mg/ml
- Sodi. Valproate Injection 100mg/ml
- Valproate Sodi. Injection 100mg/ml

NARCOTIC

- Morphine Sulfate Injection 0.5mg/ml, 10mg/ml, 15mg/ml
- Pentazocin Injection 30mg/ml
- Pethidine Injection 50mg/ml
- Phenytoin Sodi. Injection 50mg/ml
- Piritramide Injection 7.5mg/ml
- Tramadol Hydrochloride Injection 100mg/2ml, 50mg/ml
- Naloxone HCL Injection 0.4mg/ml

LOCAL AND GENERAL ANESTHESIA

- Ketamine Hydrochloride Injection 50mg/ml
- Lidocaine HCL Injection 20mg/ml
- Lidocaine HCL + Epinephrine Injection 10mg/ml, 10mcg/ml
- Lidocaine HCL + Adrenaline Injection 21.mg, 0.005mg
- Pancuronium Injection 1mg/ml, 2mg/ml
- Nalbuphine HCL Injection 10mg/ml, 20mg/ml
- Propofol Injectable Emulsion 10mg/ml, 20mg/ml
- Vecuronium Bromide Injection 4mg/Vial, 10mg/Vial, 20mg/vial

ANTIHYPERTENSIVE

- Metoprolol Tartrate Injection 1mg/ml
- Nicardipine HCL Injection 1mg/ml
- Dopamine HCL Injection 200 mg, 40mg/ml
- Epinephrine Injection 1mg/ml
- Noradrenaline Injection 1mg/ml
- Norepinephrine Bitartrate Injection 1mg/ml
- Isoxsuprine HCL Injection 5mg/ml
- Hydralazine HCL Injection 20mg/ml
- Nitroglycerin Injection 5 mg/ml

ANTIEMETIC

- Metoclopramide Injection 5mg/ml, 10mg/2ml
- Ondansetron Injection 4mg/2ml, 8mg/4ml
- Palonosetron HCL Injection 0.075mg/1.5ml, 0.05mg/1ml
- Promethazine HCL Injection 25mg/ml, 50mg/ml
- Ramosetron HCL Injection 0.15mg/ml

ANTI-ANEMIC

- Ferric Carboxy maltose Injection 50mg/ml
- Folic Acid Injection 5mg/ml
- Iron Sucrose Injection 20mg/ml, 100mg/5ml

INJECTIONS AND WITH WATER FOR INJECTION

ANTICHOLINERGIC AND ANTIHISTAMINE

- Dicyclomine HCL Injection 10mg/ml
Glycopyrrolate Injection 200mcg/ml
- Chlorpheniramine Maleate Injection 10mg/ml
- Ranitidine Injection 25mg/ml, 50mg/2ml

ANTICOAGULANT

- Enoxaparin Sodi. Injection 20mg, 0.2ml, 60mg, 0.6ml, 80mg, 0.8ml
- Protamine Sulfate Injection 10mg/ml

ANTIFIBRINOLYTIC AGENT

- Aprotinin Injection 10,000K IU/Vial
- Tranexamic acid Injection 50mg/ml, 100mg/ml, 250mg/ml

THROMBOLYTICS

- Streptokinase Injection 750000 IU, 1.5 MIU

CPOD AND MUCOLYTICS

- Aminophylline Injection 25mg/ml
- Etophylline + Theophylline Injection 84.7mg/ml, 25.3mg/ml
- Acetylcysteine Injection 100mg/ml, 200mg/ml
- Ambroxol HCL Injection 7.5mg/ml

ANTIARRHYTHMIC

- Amiodarone HCL Injection 50mg/ml
- Digoxin Injection 0.25mcg/ml
- Verapamil Injection 2.5mg/ml

DIURETIC

- Acetazolamide Injection 500mg/Vial
- Chlorothiazide Sodi. Injection 500mg/Vial
- Furosemide Injection 10mg/ml, 20mg/ml

MISCELLANEOUS

- Ethamsylate Injection 125 mg/ml
- Citicoline Injection 125 mg/ml, 250 mg/ml
- Terlipressin Injection 1mg/10ml
- Sterile Water for Injection 1ml, 2ml, 5ml, 10ml

WITH WATER FOR INJECTION

- Acyclovir Injection 250mg, 500mg
- Amoxicillin Injection 1gm, 500mg
- Amoxycillin Sodium+ Potassium Clavulanate 125 mg + 25 mg, 250 mg + 50mg, + 500mg, 1gm + 200mg,
- Ampicillin Sodium + Cloxacillin Sodium (125mg + 125mg, 250mg + 250mg, 500mg + 500mg, 750mg + 250mg, 750mg + 500mg)
- Ampicillin Sodi. 250mg, 500mg, 1gm
- Amphotericin B Injection 50mg/Vial
- Ceftriaxone Sodi. 125mg, 250mg, 500mg, 1gm, 2gm, 3gm, 4gm
- Ceftriaxone 250mg + Tazobactam 31.25mg
- Cefazolin 125mg, 250mg, 500mg, 1gm
- Cefepime 1gm + Amikacin 250mg, 2gm + 500mg
- Cefepime 250mg, 500mg, 2mg
- Cefepime 1gm + Sulbactam Sodium 500mg, 2gm + 1000mg, 500mg + 250mg
- Cefepime 1gm + Tazobactam 125mg, (250mg + 31.25mg, 500mg + 62.5mg)
- Ceftazidime + Sulbactam Sodium (250 mg + 1g, 1gm + 500mg)

WITH WATER FOR INJECTION AND INFUSION

- Ceftazidime 125mg, 250mg, 1gm, 2gm,
- Ceftizoxime 125mg, 250mg, 500mg, 1gm, 2gm
- Ceftriaxone + Sulbactam 0.75gm, 1.5gm, Injection
- Cefuroxime Sodi. + Sulbactam Sodi. (1gm, 500mg, 1.5gm, 750mg)
- Cefuroxime Sodi. 250mg, 750mg
- Doxycycline Injection 100mg / Vial, 200mg / Vial
- Piperacillin + Tazobactam (1g + 125mg, 2gm + 250mg, 4gm + 500mg)
- Piperacillin 1gm, 2gm, 4gm
- Ticarcillin Sodi. 3gm + Pota. Clavulanate 100mg
- Vancomycin Injection 500mg, 750mg, 1gm
- Imipenem 500mg + Cilastatin 500mg
- Doripenem 250mg, 500mg
- Aztreonam 250mg, 500mg, 1000mg
- Imipenem + Cilastatin 125mg, 125mg, 250mg, 250mg, 500mg, 500mg
- Lansoprazole Injection 30mg
- Esomeprazole Injection 20mg, 40mg (10ml vial + diluent)
- Rabeprazole Injection 20mg
- Pantoprazole Injection 40mg
- Glutathione Injection 250mg/Vial, 500mg/Vial, 600mg/vial, 1200mg / Vial, 2000mg
- Hydrocortisone Sodi. Succinate Injection 100mg / Vial
- Methyl Prednisolone Sodi. Succinate Injection 40mg, 500mg, 1gm
- Tenoxicam Injection 20mg / Vial
- Lornoxicam Injection 8mg
- Meropenem 1gm + Sulbactam Sodi. 500mg
- Meropenem 1gm, 125mg, 250mg, 500mg
- Artesunate Injection 30mg / Vial, 60mg / Vial, 120mg /vial (combikit)
- Caspofungin Acetate Injection 50mg / Vial, 70mg / Vial

INFUSION

- Aciclovir Intravenous Infusion 250mg / Vial 500mg / Vial
- Paracetamol Infusion (100ml)
- Nimodipine Infusion 10mg / 50ml
- Clarithromycin Infusion 500mg / Vial
- Moxifloxacin Hydrochloride IV Infusion 0.2% w/v
- Ciprofloxacin Infusion 0.2 % w/v
- Linezolid Intravenous Infusion 2mg/ml, 600mg/300ml
- Levofloxacin Infusion 500mg, 750mg/100ml
- Co-Trimoxazole Infusion 80mg + 16mg
- Metronidazole Intravenous Infusion 500mg/100ml
- Ornidazole Infusion 500mg, 100ml
- Mannitol & Glycerin Infusion 10% w/v /100ml
- Amino Acid IV 200ml
- Amino Acid 5% w/v & Sorbitol 5% w/v Injection
- Amino Acid 7% w/v Injection
- Dextrose infusion 5%, 10%, 20%, 25%

CONTRAST MEDIA

CTS CAN CONTRAST MEDIA

● Iohexol Injection USP	240,300,350,370 mg/ml
● Iopamidol Injection USP	300,370 mg/ml
● Iodixanol Injection USP	270,320 mg/ml
● Iopromide Injection USP	240,300,370 mg/ml
● Ioversol Injection USP	300,370 mg/ml
● Diatrizoate Meglumine And Diatrizoate Sodi. Injection USP	292,370 mg/ml

MRI CONTRAST MEDIA

● Gadobutrol Injection	5ml,7.5ml,10ml,15ml
● Gadodiamide Injection	10ml, 20ml
● Gadopentetate Dimeglumine Injection	10ml, 20ml
● Gadoterate Meglumine Injection	10ml, 20ml
● Diatrizoate Sodi. Solution	10 ml,50ml,90ml
● Diatrizoate Meglumine & Diatrizoate Sodi. Solution	30ml,100ml Solution

**MANUFACTURER OF FORMULATIONS, API & SURGICAL
EXPORTS - IMPORTS
STRATEGIC ALLIANCE
JOINT VENTURES**

BUSINESSETHICS

The VAISHALIANS Code of Conduct provides a strong framework for the business ethics in Vaishali Pharma.

It translates our corporate values - Integrity, Customer focus, Innovation, Passion and Adaptability - into consistent actions by addressing and resolving ethical dilemmas and compliance issues arising in our daily work. As a healthcare company with high ethical standards we take responsibility for our actions. Our Code of Conduct assists us in living up to this responsibility and extend

CUSTOMERFOCUS

We exceed the expectations of our customers through competitive products and services. To truly understand our customers, we engage in partnerships and dialogue.

IN-TIME DELIVERY

We understand the importance of meeting lead-time for delivery of formulation in export business. Hence, we have a well designed supply chain management system that enables us to deliver in time, enhancing our customer base leaps and bound over the years.



Contact:

Tel: 91-22-42171819 (30 Lines)
T: 91-22-2895 8884
F: 91-22-2892 8833
M: 91 75062 99797

Address:

706-709, 7th Floor, Aravali
Business Centre R.C. Patel Road,
Sodawala Lane, Borivali (W),
Mumbai - 400092, India

Email:

exports@vaishalipharma.com
sales@vaishalipharma.com